
We Preserve Every Drop… We Keep Air Clean…



Environmental Status Report
2018-2019

For

Amravati Municipal Corporation

By

Megabyte Traders, Amravati.

Environmental Status Report
2018-2019

For

Amravati Municipal Corporation

By

Megabyte Traders, Amravati.

Environmental Status Report
2018-2019

For

Amravati Municipal Corporation

By

Megabyte Traders, Amravati.



Declaration:

We hereby declare that the Environmental Status Report of Amravati city is a record of

a work carried out by Megabyte Traders, Amravati  which is based solely on the

assessment of secondary data provided by various government departments within

given time frame, ULBs (Urban Local Bodies), and observations recorded consultations
[...]
water storage. Water that is not extracted from ground during rainy days is the

water saved.

Need for Rain-Water Harvesting

Major parts of our country have been facing continuous failure of monsoon and

consequent deficit of rainfall over the last few years. Also, due to ever increasing

population of India, the use of ground water has increased drastically leading to

constant depletion of ground water level causing the wells and tube wells to dry

up.

In some places, excessive heat waves during summer create a situation similar

to drought. It is imperative to take adequate measures to meet the drinking

water needs of the people in the country besides irrigation and domestic needs.

Out of 8760 hours in a year, most of the rain in India falls in just 100 hours.



Environmental Status Report Amravati

Amravati Municipal Corporation, Amravati 74

2018-2019

3.4.4 Methodology of Water Quality Assessment

Based on the reconnaissance, the type of water bodies and their relative

importance with respect to the project site, water sampling locations were

identified and samples were collected in summer (May-2016), Post-monsoon

(November-2016) and winter (February-2017) seasons.

Sampling, preservation and transport of water samples from the field was done

as per standard methods. Samples were analyzed for physico-chemical

characteristics comprising physical, inorganic, organic, nutrient, demand heavy

metals and bacteriological parameter viz.,  total and faecal coliforms which were

also analyzed as per Standard Methods for Examination of Water and

Wastewater (22nd edition, 2012) / IS 3025 (Detailed Standard in Annexure-I).

3.4.5 Water Quality Report of Amravati City

"Water" is a prime natural resource and is considered as a precious national

asset. It is a major constituent of all living beings. Water is available in two basic

forms i.e. Surface water and Ground water. Water is used for various purposes

ranging from domestic, agricultural, industrial, & allied purposes. The water

quality criteria have been prepared by taking into consideration various

designated uses. In order to assess the quality of water, various government

agencies are working at National and State levels. This report includes water

quality data analysed in Amravati City under "Water Quality Assessment

Authority".

Water is an odourless, tasteless, colourless liquid formed by a combination of

hydrogen and oxygen; forms streams, lakes, and seas, and is a major

constituent of all living matter. The part of the earth's surface covered with water

such as rivers, lakes, ponds, reservoirs and oceans etc. are described as water

bodies. Water is ‘life’. It is one of the fundamental needs on the globe. Water is

probably the only natural resource to touch all aspects of human civilization

from agricultural and industrial development to cultural and religious values

embedded in society. The total water amount on the earth is about 1.35 billion

cubic kilometers. About 97.1 % has been locked into oceans as saltwater. Ice

sheets and glaciers have arrested 2.1 %. Only 0.2 % is the fresh water present



Environmental Status Report Amravati

Amravati Municipal Corporation, Amravati 75

2018-2019

on the earth, which can be used by human for variety of purposes. Remaining

0.6 % is in underground form. But unfortunately it has been getting polluted day

by day due to different anthropogenic activities. So it is burning need, to

conserve the water and prevent it from every type of pollution. There should be

proper water quality investigation and management. This could be possible by

continuous Water Quality Monitoring. Ground water has been the primary

source of water supply for domestic, agricultural, and industrial uses in

Maharashtra. It is the single largest and most readily available source of

irrigation and more than 55% of the total area under irrigation depends on

ground water sources. Nearly 70% of rural water supplies are based on ground

water. Thus ground water plays a very important role in the state’s economy and

therefore needs to be monitored scientifically both in terms of quality and

quantity, for sustainable development and management.

In Maharashtra, water quality is monitored by various agencies namely

Hydrology Project (SW), Groundwater Surveys & Development Agency (GSDA),

Central Pollution Control Board (CPCB) through Maharashtra Pollution Control

Board (MPCB), Central Water Commission (CWC), Central Ground Water Board

(CGWB, NHNS) as per provisions made by “Water Quality Assessment Authority”

constituted under sub sections (1) and (3) of section 3 of the Environment

(Protection) Act, 1986 (29 of 1986)

Sampling Sites

Station I – Gadge Nagar (Public Well)

Station II – Rajapeth (Bore well)

Station III – MIDC Area Bypass (Bore Well)

Station IV –Itwara (Tap Water)

Station V –Wadali Lake (Surface water)

Station VI –Chattri Lake (Surface Water)

3.4.5.1 Results

The pH of collected water sample ranged between 7.2-7.8 indicating neutral to

slightly alkaline. The conductivity and turbidity of water samples varies between

523 to 965 µS/cm and 17 to 35.37 NTU respectively. The TDS, total hardness,

and total alkalinity were found to be in the range as 423 to 809 mg/l, 174 to 511

mg/l and 184 to 345 mg/l respectively. Nutrient concentration in the form of



Environmental Status Report Amravati

Amravati Municipal Corporation, Amravati 76

2018-2019

total phosphate and nitrate was found to be in the range of 0.33 to 0.48 mg/l

and 0.09 to 1.54 mg/l which were well below the stipulated standard. The COD

values in the Station IV,V &VI were found to be 17, 37 & 48 mg/l resp. and. The

BOD values in the Station V &VI were found to be 8 & 18 mg/l respectively well

within the stipulated standard.

Table 3.4.1
Physico-chemical Characteristics of Amravati

Parameters Station I Station II Station III Station IV Station V Station VI
W.T  ºC 25 24 26 27 25 26
pH 7.9 7.5 7.4 6.9 7.6 8.1
Conductivity
uc/cm 994 758 707 676 591 729

Turbidity 21.05 21.02 23.91 18.4 38.42 36.52

D.O 6.1 5.6 5.4 7.1 6.6 7.1
CO2 7.95 5.8 5.12 4.32 2.95 0.41
T.D.S. 785 582 515 395 439 467
T.H. 596 337 238 367 318 407
P.A. 194 58 67 70 75 61

T.A 322 425 306 342 168 238

CaCO3 262 218 138 127 222 187
Ca 72 69 75 61 54 54
Mg 39 45 37 48 30 41
Cl 61 78 167 64 47 57
SO4 0.75 0.31 3.17 0.54 6.11 13.84
PO4 0.49 0.62 0.63 0.45 0.59 0.51
NO3 2.16 0.52 0.83 0.68 0.13 0.23
COD -- -- -- 66 81 58
BOD -- -- -- -- 15 30

* All the readings are in mg/lit except Temperature, pH, Conductivity and Turbidity

Abbreviations
D.O. – Dissolved Oxygen

T.D.S. – Total Dissolved Solids

T.H. – Total Hardness

P.A. – Phenolphthalein Alkalinity

T.A. – Total Alkalinity

Ca – Calcium



Environmental Status Report Amravati

Amravati Municipal Corporation, Amravati 77

2018-2019

3.4.6 Wastewater Management

Presently around 92 MLD of waste water generated by the city is discharged into

two main waste water stream called Amba Nala and Dalelpuri Nala. These two

stream flow through the network in the city and confluence at lalkhadi village in

the peri urban area of Amravati city. Finally this waste water is discharged into

the Pedhi River 15 km away from the city. The existing growth rate of the city

demands more channels to carry the waste water generated by the increasing

population. Assuming the rate of water supply as 120 lpcd and  about 80% of

the water withdrawal  is supposed to be return as waste water to the nearby

surface water bodies. Google map of the Amravati Sewage treatment plant given

in Plate 3.4.1.



Environmental Status Report Amravati

Amravati Municipal Corporation, Amravati 78

2018-2019

Plate 3.4.1 : Google Map View of AMC Sewage Treatment Plant

Drawing of STP Design at Lalkhedi (30.5 and 44 MLD)
In waste water treatment plant at lalkhadi working staff number is 10 including

both the technical and nontechnical staff.

No government and non government organization treats this huge quantity of

waste water generated by the urban population. As this waste water is loaded by

domestic waste, it becomes rich in nutrients and minerals with an exponential

numbers of microorganisms. The exponential feature of waste water has drawn

the attention of farmers having agricultural land in the vicinity of waste water

stream. Above 100 -150 farms landholder facing the death of water have adopted

the waste water irrigation.

Wastewater treatment is a process to convert waste water which is water no

longer needed or suitable for its most recent use - into an effluent that can be

either returned to the water cycle with minimal environmental issue or reused.

The latter is called water reclamation and implies avoidance of disposal by use of



Environmental Status Report Amravati

Amravati Municipal Corporation, Amravati 79

2018-2019

treated wastewater effluent for various purposes. Treatment means removing

impurities from water being treated; and some methods of treatment are

applicable to both water and wastewater. The physical infrastructure used for

wastewater treatment is called a "wastewater treatment plant" (WTP).

The treatment of wastewater belongs to the overarching field of sanitation, with

the management of human waste, solid waste, sewage treatment, storm water

(drainage) management, and water treatment. By-products from wastewater

treatment plants, such as screenings, grit and sewage sludge may also be

treated in a wastewater treatment plant. If the wastewater is predominantly from

municipal sources (households and small industries) it is called sewage and its

treatment is called sewage treatment.

3.4.6 Processes Used

3.4.6.1 Phase Separation

Phase separation transfers impurities into a non-aqueous phase. Phase

separation may occur at intermediate points in a treatment sequence to remove

solids generated during oxidation or polishing. Grease and oil may be recovered

for fuel or saponification. Solids often require dewatering of sludge in a waste

water treatment. Disposal options for dried solids vary with the type and

concentration of impurities removed from water.

Production of waste brine, however, may discourage wastewater treatment

removing dissolved inorganic solids from water by methods like ion exchange,

reverse osmosis, and distillation.



Environmental Status Report Amravati

Amravati Municipal Corporation, Amravati 80

2018-2019

3.4.6.2 Sedimentation

Solid and non polar liquid may be removed from wastewater by gravity when

density differences are sufficient to overcome dispersion by turbulence. Gravity

Separation of solids is the primary treatment of sewage, where the unit process

is called "primary settling tanks" or "primary sedimentation tanks". It is also

widely used for the treatment of other wastewaters. Solids that are heavier than

water will accumulate at the bottom of quiescent settling basins. More complex

clarifiers also have skimmers to simultaneously remove floating grease like soap

scum and solids like feathers or wood chips. Containers like the oil water

separator are specifically designed to separate non-polar liquids.

3.4.6.3 Filtration

Colloidal suspensions of fine solids may be removed by filtration through fine

physical barriers distinguished from coarser screens or sieves by the ability to

remove particles smaller than the openings through which the water passes.

Other types of water filters remove impurities by chemical or biological processes

described below.

3.4.6.4 Oxidation

Oxidation reduces the biochemical oxidation demand of wastewater, and may

reduce the toxicity of some impurities. Secondary treatment converts some

impurities to carbon dioxide, water, and bio solids. Chemical oxidation is widely

used for disinfection.

3.4.6.5 Chemical Oxidation

Chemical oxidation may remove some persistent organic chemicals and

concentrations remaining after biochemical oxidation. Disinfection by chemical

oxidation kills bacteria and microbial pathogens by adding ozone, chlorine or

hypochlorite to wastewater.

3.4.6.6 Polishing

Polishing refers to treatments made following the above methods. These

treatments may also be used independently for some industrial wastewater

chemical reduction or pH adjustment minimizes chemical reactivity of

wastewater following chemical oxidation. Carbon Filtering removes remaining

contaminants and impurities by chemical absorption onto activated carbon.



Environmental Status Report Amravati

Amravati Municipal Corporation, Amravati 81

2018-2019

Waste water Treatment Plant at lalkhadi Amravati running daily for 18 hours.

Current Capacity of waste water treatment plant is 30.5 MLD. Daily 0.65 MLD of

waste water treated per hours in the treatment plant. According with this daily

waste water treated in waste water treatment plant is 11.7 MLD/Day. 44 MLD

proposed and it is under construction. Additional 28 Cr. Funding is sanctioned

by state govt. for completion of the project.

3.4.7 Disposal or Reuse

Although disposal or reuse occurs after treatment, it must be considered first.

Since disposal or reuse is the objectives of wastewater treatment, disposal or

reuse options are the basis for treatment decisions. Acceptable impurity

concentrations may vary with the type of use or location of disposal.

Transportation costs often make acceptable impurity concentrations dependent

upon location of disposal, but expensive treatment requirements may encourage

selection of a disposal location on the basis of impurity concentrations. Ocean

disposal is subject to international treaty requirements. International treaties

may also regulate disposal into rivers crossing international borders. Water

bodies entirely within the jurisdiction of a single nation may be subject to

regulations of multiple local governments. Acceptable impurity concentrations

may vary widely among different jurisdictions for disposal of waste water to

evaporation pond, infiltration besin, or injection well.

Amravati Municipal corporation incolabration with CSIR-National

Environmental Engineering Research Institute, Nagpur established ETP in

Prashant nagar Garden based on Phytorid technology to purify the wastewater.

It contains filtration screening along with Phytorid plantation as shown in Plate
3.4.2.

3.4.7 Task ahead Municipal Corporation

1. Establishment of good quality of management of solid waste and
waste water at Amravati.

2. Improving quality of both solid waste and waste water.

3. Establishment of own offices at Amravati.

4. Commissioning of Common Treatment and Disposal facilities of
solid waste and waste water.



Environmental Status Report Amravati

Amravati Municipal Corporation, Amravati 82

2018-2019

5. Implementation of various rules at Municipal Corporation
Amravati.

6. Improving collection practices of both solid waste and waste
water.

7. Improving management techniques of solid waste and waste
water.

3.7 Solid Waste Management
Solid waste management is a worldwide phenomenon. It is a big challenge all

over the world for human beings. Therefore, the present study was undertaken

to find out the problems and prospects of Municipal solid waste in Amravati

City. Amravati city has a Present population no. is around 7, 23, 000 lakhs. The

details about the solid waste management project and daily waste management

Practices is attached with Annexure.

3.7.1 Present Practice of Solid Waste Management

The proper collection and disposal of Solid waste without causing any harm to

the environment is collectively termed as the solid waste management.

The management of solid waste involves four steps. These are:

1. Generation and Composition of Waste

2. Collection of Waste

3. Transportation of Waste

4. Disposal of Waste

3.7.2 Generation of Waste

In Amravati, there are 5 zones within which 43 Prabhags are located. For sake of

convenience of management of municipal solid waste, the waste generated,

resources available etc. are referred to each prabhag and respective zonal office.